
WISENT LZ460HA

1 

      

ONDERDEEL TEKENING



WISENT LZ460HA

2 

ONDERDEEL TEKENING



WISENT LZ460HA

3 

·,:·-··----
---J

1$1~ 
'<,    \: 

··- ....... 

'\) 

8- <">..,.-

,··-:-··-·· 
.              ·· .. 1

ONDERDEEL TEKENING



4 

WISENT LZ460HA
No. Descript ion Qty No. Descript ion . Qty 

1 Handle <!>   170X <I>  18 1 42 Grip block 4 

2 Sleeve 1 43 Eccentric bushing 2 

3 Spring 40X20.5X2 12 44 Eccentric bushing 2 

4 Bearing AXK2035 1 45 Bearing 608-22 4 

5 Spring pin8X35 1 46 Bolt M6X30 2 

6 Adjusting bar 1 47 Bolt M6X25 2 

7 Mricroswitch 1 48 Bolt M8X25 2 

8 Press plate 2 49 Joint plate 1 

9 Bolt M10X20 6 50 Front seat adjustment 1 

10 Sliding stand 1 51 Bolt M5X12 2 

11 Saw bow 1 51. 1 Washer 5 2 

12 Driven wheel 1 52 Cover sheet 1 

13 Bearing 6208-22 2 53 Bolt M4Xl6 3 

14 Spacer 1 54 Nylon wheel 1 

15 Ring 80 1 55 Joint shaft 1 

16 Mat 3 56 Bolt M6X8 1 

17 Bolt M12X25 2 57 Ring 1 

18 Guard for saw bow 1 57. 1 Bearing 608-22 2 

19 Bolt M6X12 2 58 Ring 22 2 

20 Washer 6 2 59 Bolt M8X75 4 

21 Blade 3960X27X0.9 1 60 Washer 8 4 

22 driving wheel 1 61 Press spring 4 

23 Ring 45 2 62 Stand 1 

24 Bearing 6209-22 2 63 Small press spring 4 

25 Key 12X40 1 64 Shaft 1 

26  65 Bolt M6X8 1 

27 Key 10X40 2 66 Steel brush 1 

28 Motor 1 67 Clarnping cylinder 1 

28. 1 Joint flange 1 68 Bolt MI2X40 4 

28. 2 Gear box 1 69 Bolt M12X45 2 

29 Washer  12 4 70 Moving plate seat 1 

30 Bolt M12X30 4 71 Sliding plate of vise 1 

31 Sliding  guide rail 1 72 Bolt Ml0X20 4 

32 Bolt M8X30 8 73 Guiding black 1 

33 Wedge 1 74 Bolt M10X25 14 

34 Sliding bracket 1 75 Guiding plate 2 

35 Handle Ml2X35 1 76 Extension socket 1 

36 Bolt M6XI2 2 77 Handle Ml2Xl00 1 

37 Big washer 6 2 78 Shaft 1 

38 Plate guard 1 79 Contactor 1 

39 Bolt M8X25 2 80 Upper vise 1 

40 Switch valve 2 81 Fixed plate of vise I 1 

41 Back adjustable seat 1 82 Fixed plate of vise IT 1 

83 Bolt M12X25 6 127 Cover for hearing 2 

Output shaft 
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WISENT LZ460HA
84 Lower vise 1 128 Bearing 32012 2 

85 Ring 20 6 129 Ring 1 

86 Bearing 6204-22 6 130 Bolt M10X20 1 

87 Roller 3 131 Shaf.t 1 

88 Shaft 3 132 Screw 1 

89 Bracket 1 132. 1 Bolt M8Xl0 1 

90 Washer 12 2 133 Switch stand 1 

91 Bolt M12X25 2 134 Switch stand 1 

92 Leg 2 135 Loek seat 1 

93 Leg plate 2 136 Loek handle 1 

94 Bolt MlOX25 2 137 Screw 1 

95 Washer 10 2 138 Sh,aft seat 1 

96 Screw MlO 2 139 Washer 10 4 

97 Washer 10 4 140 Bolt M10X40 4 

98 Screw MlO 4 141 Shaft 1 

99 Bolt M10X50 4 142 Ring 18 1 

100 Mat 2 143 Press spring II 1 

101 Bolt M8X10 2 144 Press spring I I 1 

102 Shaft 1 145 Sleeve 1 

103 Stop block 1 146 Press cover 1 

104 Fixed link 1 147 Bolt M12X55 1 

105 Scale 1 148 Limiting block 1 

106 Rivet 2X5 4 149 Screw lO 2 

107 Pentagon handle 2 150 Bolt M10X35 2 

108 Joint shaft 1 151 Ring  16 1 

109 Washer 10 3 152 Door plank 1 

110 Bolt M10X30 3 153 Base 1 

111 Upper stand for cylinder 1 154 Button Station 1 

112 Washer 12 2 155 Screw M8 2 

113 Bolt M12X30 2 156 Bolt M10X40 2 

114 Upper shaft for cylinder 1 157 Shaft 1 

115 Ring 20 1 158 Splasher 1 

116 Bearing SI]K20C 1 159 Cooling pump  .. 1 

117 Hydraulic cylinder 1 160 Cover for cooling pump 1 

118 Bolt M18X40 4 161 Oil scale A80 1 

119 Washer 8 4 162 Dust box 1 

120 Lower shat for cylinder 1 163 Bolt M8X16 4 

121 Lower stand for cylinder 1 164 Knob 120 2 

122 Ring 20 1 165 Washer 8 4 

123 Gyrator 1 166 Screw M8 4 

124 Ruler ·1 167 
hydraulic pressure ,

station 
1 

125 Bolt M4X8 3 

126 Rotor 1 
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